
English

Parts Manual
WHF5223 / 966947006
WHF6123 / 966947007

Please read the operator’s manual carefully and make sure 
you understand the instructions before using the machine.



©2009 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.



ContentS

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

FRAME........................................................................ 4

ENGINE....................................................................... 6

HANDLE AND CONTROLS........................................ 8

PARKING BRAKE..................................................... 10

HYDRO PUMP-MOTOR............................................ 12

WHEELS AND TIRES............................................... 14

52" MOWER DECK................................................... 16

61" MOWER DECK................................................... 18

DECALS.................................................................... 20



4

FRAME

1

11 4

5

6

7

8

12

13

14

3

15

16

9

2

10

10
2

2021

18

17

2

2

2

22
3

23

24

19

2

3

25

2

26 27
28

18

29



5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

FRAME

525 8114021..	 ..... 1..... CHASSIS
539 9769792..	 ....11..... NUT 3/8-16 HEX NYLOC
539 9769413..	 ..... 3..... HCS 3/8-16 x 1¼
525 3440014..	 ..... 2..... BUSHING, HOC
522 9892015..	 ..... 2..... RING, SNAP
510 2061016..	 ..... 1..... SPRING, EXTENSION
525 8510027..	 ..... 1..... BAR, THROW OUT
539 1136218..	 ..... 2..... SB 3/8-16 x 3/8 SKT HD
505 1890029..	 ..... 1..... GUARD, FILTER
539 99051710..	 ..... 3..... WASHER 3/8 FLAT
539 10789111..	 ..... 1..... CLIP
539 11086312..	 ..... 1..... MOUNTING BLOCK
539 97685613..	 ..... 2..... WIRE TIE
523 03160114..	 ..... 1..... COVER, CENTER
539 99013415..	 ..... 2..... HCS 3/8-16 x ¾

510 12670116..	 ..... 1..... LATCH, SHORT WING
539 10836917..	 ..... 4..... HCS ½-13 x 1¼
521 99110118..	 ..... 4..... NUT ½ HEX FLG NYLOC
539 10258719..	 ..... 2..... GROMMET
539 13032520..	 ..... 2..... RHSNB 3/8-16 x 2¾
539 99061321..	 ..... 4..... NUT 3/8-16 HEX WHIZLK
539 99013022..	 ..... 1..... NUT 3/8-16 HEX
539 10747623..	 ..... 2..... BOLT 3/8-16 x 1 THD FRM
522 98340224..	 ..... 1..... PLATE, SUPPORT
539 10850725..	 ..... 3..... Hcs 3/8-16 x 7/8
539 99112626..	 ..... 1..... HCS 3/8-16 x 3¾
574 31150227..	 ..... 1..... BUMPER
574 21060128..	 ..... 2..... HFFS ½-13 x 1
539 10354329..	 ..... 4..... SPACER



6

ENGINE

8

24

22

7

16

17

19

18

26

20

21

25

10

9

5

12 13

1

2

6

14

15

4

3

11

23

27
12

28

29



7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

539 1325251..	 ..... 1..... PULLEY
539 1057182..	 ..... 1..... KEY ¼ SQ x ½
539 1095563..	 ..... 4..... LOCK WASHER 5/16 STAR
539 9906694..	 ..... 2..... HCS 5/16-18 x 1¾
539 9907175..	 ..... 4..... NUT 5/16-18 HEX NYLOC
539 9902476..	 ..... 1..... WASHER 7/16 SLW
532 4000087..	 ..... 1..... CLUTCH 90 FT/LB
539 1325278..	 ..... 1..... CLUTCH STOP
539 1067259..	 ..... 1..... BELT
539 11034810..	 ..... 1..... MANIFOLD, EXHAUST
539 99020611..	 ..... 2..... HCS 5/16-18 x ¾
539 99018812..	 ..... 6..... WASHER 5/16 SAE FLAT 
539 11037213..	 ..... 1..... BRACKET, MUFFLER
539 99018414..	 ..... 2..... NUT 5/16-18 HEX CNTRLK
539 91222215..	 ..... 4..... CLAMP

ENGINE

539 10650416..	 ..... 1..... WASHER, HEAVY
539 99112017..	 ..... 1..... HCS 7/16-20 x 2½
539 13254918..	 ..... 1..... TANK, FUEL
539 13039319..	 ..... 1..... CAP, FUEL TANK
539 10821220..	 ..... 1..... FUEL LINE, 12"
539 91632521..	 ..... 1..... VALVE, FUEL
505 29670122..	 ..... 1..... FUEL LINE, 3½"
539 10709823..	 ..... 1..... CLAMP
539 13263324..	 ..... 1..... PLATE
539 97693425..	 ..... 4..... HCS 5/16-18 x ¾
539 10243626..	 ..... 1..... BATTERY, DRY
539 10275927..	 ..... 3..... INSULATOR
539 99036228..	 ..... 2..... SCREW ¼-20 x 5/8 SLF TAP
539 10171429..	 ..... 1..... SOLENOID



8

4

29

23

52

46
44

50

48
47 45

12

15 22

28
33

40

29

32
31

39
11

10

5
19

51

3

19

9

58

8

30

221 14

38

36

40
35

2833

37

18

34

17

6

5

21

39

40

37

41

53

43

57

3

26

27

13

7

55

40

49

42

56 54

20

24

25
16

61

60

59

33

HANDLE AND CONTROLS

2



9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HANDLE AND CONTROLS

539 1326231..	 ..... 2..... GRIP ASSEM
539 1048122..	 ..... 2..... KEY
539 1325203..	 ..... 2..... BEARING, FLANGE
574 4543014..	 ..... 1..... SPEED CONTROL
539 1326295..	 ..... 2..... E RING, 20MM
539 1326246..	 ..... 1..... KNOB, SHIFT
539 1326887..	 ..... 1..... CONTROL, THROTTLE
539 1302088..	 ..... 1..... CONTROL, CHOKE
539 1100749..	 ..... 1..... METER, HOUR
539 10176810..	 ..... 1..... SWITCH, CLUTCH
539 10177011..	 ..... 1..... SWITCH, IGNITION
522 95050112..	 ..... 2..... GRIP, FOAM
539 10267813..	 ..... 1..... PLATE, NUT
522 42180214..	 ..... 1..... GUARD, HAND RH
522 42170215..	 ..... 1..... GUARD, HAND LH
522 55960116..	 ..... 1..... SWITCH
522 67600117..	 ..... 1..... ROD, SHIFT
539 20028218..	 ..... 1..... NUT 3/8-16 HEX JAM NYLOC
539 99041119..	 ..... 4..... SCREW #10-24 x ½ HEX
539 99012220..	 ..... 1..... WASHER 3/8 SAE FLAT
539 10315321..	 ..... 1..... NUT M8 x 1.25 NYLOC
525 84140122..	 ..... 4..... HHFS 5/16-18 x 1¾
505 20340123..	 ..... 4..... NUT, ACORN 5/16-18
539 10540824..	 ..... 2..... WASHER #10 FLAT
539 97697725..	 ..... 2..... NUT #10-24 HEX NYLOC
539 10850726..	 ..... 6..... HCS 3/8-16 x 7/8
539 99061327..	 ..... 6..... NUT 3/8-16 HEX WHIZLK NYL
539 99066928..	 ..... 2..... HCS 5/16-18 x 1¾
539 99071729..	 ..... 2..... NUT 5/16-18 HEX NYLOC
522 82390130..	 ..... 1..... HARNESS, UPPER HANDLE
539 10317731..	 ..... 1..... NUT, IGNITION SWITCH
539 10317832..	 ..... 1..... CAP, IGNITION SWITCH NUT

539 99018733..	 ..... 4..... WASHER 5/16 SLW
539 91206334..	 ..... 2..... WASHER, CONE
539 13260235..	 ..... 4..... ROD END 8 MM, RH
539 13260136..	 ..... 2..... TUBE, ADJUSTING
539 13260537..	 ..... 3..... STUD, LH
539 13260438..	 ..... 2..... STUD, RH
539 13260339..	 ..... 1..... ROD END 8 MM
539 13260740..	 ..... 8..... NUT .8MM x 1.25 HEX
510 09870141..	 ..... 3..... NUT .8MM x 1.25 LH
539 13261442..	 ..... 1..... ROLL PIN 3 MM
510 09860143..	 ..... 1..... WASHER, 10 MM
539 13267444..	 ..... 2..... ACTUATOR, OPC
539 13261745..	 ..... 2..... LOCK, NEUTRAL
539 13261846..	 ..... 2..... LEVER
539 13262047..	 ..... 2..... SWITCH
539 13259948..	 ..... 2..... SPRING
539 10122449..	 ..... 1..... SPRING
539 13263550..	 ..... 2..... PIN, GROOVE ¼ x 1½
539 13267551..	 ..... 2..... HARNESS, SWITCH
539 13267752..	 ..... 2..... SCREW, OVAL HEAD 6MM
539 13260953..	 ..... 1..... TUBE, ADJUSTING
539 13260854..	 ..... 1..... ROD, HEADED
522 47810155..	 ..... 1..... UPPER HANDLE w/DECAL
539 13261356..	 ..... 1..... E-RING, 10MM
539 10986757..	 ..... 1..... CLAMP
539 10046958..	 ..... 2..... HCS 5/16-18 x 1¼
574 45460159..	 ..... 1..... DETENT
539 92378760..	 ..... 1..... BUSHING
539 11248361..	 ... 12..... WASHER, SPRING

NOT SHOWN
523 031501.... 1..... HARNESS, LOWER



10

PARKING BRAKE

5

4

1

3 8

7

2

1

9
6

10



11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

PARKING BRAKE

539 1048081..	 ..... 4..... PILLOW BLOCK
539 1048072..	 ..... 2..... BAR, REINFORCEMENT
539 1326853..	 ..... 1..... BRAKE ASSEM
510 2834024..	 ..... 1..... PEDAL
539 1051875..	 ..... 1..... PAD, ANTI-SKID

539 1029986..	 ..... 4..... WASHER, FRICTION
539 1017217..	 ..... 4..... HCS 5/16-18 x 2¾
539 9911268..	 ..... 1..... HCS 3/8-16 x 3¾
510 1363019..	 ..... 1..... SPRING, EXTENSION
539 97697910..	 ..... 1..... NUT 3/8-16 HEX NYLOC



12

HYDRO PUMP-MOTOR

1
12

10

30

26

57

5

6

3

2

41

33

32

29

35

11

34

28

7

18

8

22

23

25

9

24

4

37

47
48

42

4546

67

35

56

59

3564
57

12

62

51

53
61

21

16

61

55

28

60

50

36
44

66

20

70

14
49

19

9

54

11

13

27

12

13

63

68
12

58

38 52

17

39

13

43

31

5465

40 53

15

69

71



13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

539 1325351..	 ..... 2..... U BRACKET
539 1325372..	 ..... 1..... BELLCRANK, RH
539 1325393..	 ..... 1..... BELLCRANK, LH
539 1325334..	 ..... 4..... BEARING, FLANGE
539 1325505..	 ..... 1..... LINK, CONTROL, RH
539 1325516..	 ..... 1..... LINK, CONTROL, LH
573 9441017..	 ..... 1..... RESERVOIR
523 090601  8. ... 1 .... HoSE, RT RR
539 9907179..	 ..... 2..... NUT 5/16-18 HEX NYLOC
539 99062710..	 ..... 2..... HCS 5/16-18 x 1¼
539 97693511..	 ..... 4..... HCS 5/16-18 x 1½
539 97697912..	 ..... 8..... NUT 3/8-16 HEX NYLOC
539 10850713..	 ..... 7..... Hcs 3/8-16 x 7/8
539 97697714..	 ..... 2..... NUT #10-24 HEX NYLOC
539 97694115..	 ..... 2..... HCS 3/8-16 x 1¼
539 91615916..	 ..... 2..... SPRING
510 12990117..	 ..... 2..... HCS M10-1.5 x 100 GR 8.8
523 09070118..	 ..... 2..... HOSE, LH
523 09050119..	 ..... 1..... HOSE, RT FRT
510 36280120..	 ..... 1..... WASHER, FIBER
539 10770521..	 ..... 2..... HCS M6-1.0 x 16MM GR 8.8
505 28020122..	 ..... 1..... HOSE, RETURN
505 28010123..	 ..... 1..... HOSE, SUCTION
539 97696624..	 ..... 3..... CLAMP, HOSE
539 10124225..	 ..... 1..... ELBOW 90°
505 28040126..	 ..... 1..... FITTING 90°
539 91222227..	 ..... 1..... CLAMP
539 10933228..	 ..... 3..... Nut 3/8-16 Hex Jam
510 13000129..	 ..... 2..... NUT, M10-1.5 NYLON RING
510 11100230..	 ..... 2..... BRACKET, SPRING
539 13251531..	 ..... 1..... PLATE, NEUTRAL STOP
539 10122432..	 ..... 2..... SPRING
539 97693733..	 ..... 2..... HCS 5/16-18 x 2
539 10315334..	 ..... 4..... NUT M8 x 1.25 NYLOC
539 99058535..	 ..... 7..... NUT 5/16-18 HEX WHIZLK
521 97600136..	 ..... 1..... PUMP, DUP10S

539 13251137..	 ..... 1..... SUPPORT, CAM LH
539 13251338..	 ..... 1..... SUPPORT, CAM RH
539 13252039..	 ..... 2..... BEARING, FLANGE
539 13251640..	 ..... 2..... ARM, HYDRO
539 13252341..	 ..... 2..... BEARING, FOLLOWER
539 13251942..	 ..... 1..... SHAFT, CAM
539 13251843..	 ..... 1..... CAM, TRACKING
539 13251744..	 ..... 1..... ARM, SPEED CONTROL
522 71840145..	 ..... 1..... KNOB, ADJUSTMENT
539 13268746..	 ..... 1..... SPRING, COMPRESSION
539 13252147..	 ..... 2..... WASHER, 20MM
539 13252448..	 ..... 1..... SPRING, COMPRESSION
539 13172749..	 ..... 1..... PULLEY, PUMP
539 13253250..	 ..... 1..... ARM, IDLER
539 11022251..	 ..... 1..... BOLT, SHOULDER
539 11368352..	 ..... 1..... V-IDLER
539 10812053..	 ..... 4..... NUT ¼-20 HEX THIN NYLOC
539 99058054..	 ..... 4..... HCS ¼-20 x ¾
539 10630755..	 ..... 1..... HCS M6-1.0 x 30MM GR 8.8
539 99058856..	 ..... 1..... HCS 3/8-16 x 2
539 20028257..	 ..... 2..... NUT 3/8-16 HEX JAM NYLOC
539 10014558..	 ..... 1..... RHSNB 3/8-16 x 2
539 99012259..	 ..... 1..... WASHER 3/8 SAE FLAT
539 99061360..	 ..... 1..... NUT 3/8-16 HEX WHIZLK
505 22400161..	 ..... 2..... ROLL PIN, 6 MM x 30 MM
539 13152862..	 ..... 1..... NUT, M10-1.5 L/H HEX
539 01019563..	 ..... 1..... SPRING
539 11289664..	 ..... 1..... J-BOLT
539 10354765..	 ..... 2..... WASHER
525 61270266..	 ..... 1..... KEEPER, BELT
539 99018867..	 ..... 1..... WASHER 5/16 SAE FLAT
539 99051768..	 ..... 4..... WASHER 3/8 FLAT
539 92209169..	 ..... 1..... FUEL LINE
521 97610170..	 ..... 2..... SCREW #10-24 SCKT HD 
522 71850171..	 ..... 1..... KNOB, ADJUSTMENT

HYDRO PUMP-MOTOR



14

WHEELS AND TIRES

12

1

15

17

16

2

18

20

13
Torque  to

75 ft/lbs

10

11

26

19

14

8

9

16

22

24

25

21

23

5 6743 86

27



15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

539 1134441..	 ..... 2..... CASTER FORK
539 1019072..	 ..... 2..... HCS ½-13 x 5½
539 1069953..	 ..... 2..... TIRE, CASTER
539 1069944..	 ..... 2..... RIM, CASTER
539 1033005..	 ..... 2..... ZERK
539 1024846..	 ..... 4..... BEARING, FLANGE
539 1053077..	 ..... 2..... ROLLER BEARING
539 9122348..	 ..... 4..... AIR VALVE
525 5851019..	 ..... 4..... BEARING
539 11267010..	 ..... 2..... WASHER, HEAVY
539 99064611..	 ..... 2..... HCS ½-13 x 1
539 13268912..	 ..... 2..... HUB, WHEEL
539 10117313..	 ..... 8..... NUT, LUG ½
539 10352714..	 ..... 1..... MOTOR, LT
521 911601.... 1..... MOTOR, REVERSED, RT

WHEELS AND TIRES

539 10834615..	 ..... 8..... HCS ½-13 x 2½
539 10133116..	 ..... 8..... NUT ½ HEX NYLOC
539 13256117..	 ..... 4..... ELBOW 45° STRAIGHT THD
529 29200218..	 ..... 1..... AXLE
539 11047019..	 ..... 2..... WHEEL ASSEM, REAR
539 10836920..	 ..... 4..... HCS ½-13 x 1¼
539 99071721..	 ..... 4..... NUT 5/16-18 HEX NYLOC
539 10554322..	 ..... 2..... SPACER
539 10762923..	 ..... 2..... PUSH NUT, NYLON
539 10763224..	 ..... 2..... BOLT, ¼ x 7½
539 10762825..	 ..... 1..... HOLD DOWN, BATTERY
539 91656126..	 ..... 4..... WASHER
539 10699327..	 ..... 1..... WHEEL ASSEM, CASTER



16

52" MOWER DECK

43

1

5

4

23

3

14

2
Torque to
75 ft/lbs

18

25

46

64

26
27

13

12

20

41

55

42

16
17

3036

29

59

53

21

45

39

35

42

15

11

47

19

52

38

58

37

10
48

60

9

58

50

16

49

40

28

53

24

34

31

6

66

32

33
63

56

12

8

51
57

65

49

54

7

62

44

55

61

13

13

12

12

22



17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

52" MOWER DECK

574 6153011..	 ..... 1..... CUTTER DECK w/DECALS 
539 1190072..	 ..... 3..... BLADE BOLT
539 1325833..	 ..... 1..... HINGE, CHUTE
539 1309034..	 ..... 1..... CHUTE, RUBBER
539 1309225..	 ..... 1..... REINFORCEMENT, BRCKT
539 1093326..	 ..... 1..... NUT 3/8-16 HEX JAM
539 1063407..	 ..... 1..... BELT, DECK
539 1032958..	 ..... 2..... BUSHING, IDLER
539 1065049..	 ..... 4..... WASHER, HEAVY
539 10325710..	 ..... 3..... PULLEY, IDLER
574 16960111..	 ..... 4..... ROLLER, GAUGE
521 99650112..	 ... 22..... NUT 3/8-16 HEX FLG
539 10747613..	 ..... 8..... BOLT 3/8-16 x 1 THD FRM 
539 99020914..	 ..... 2..... HCS 5/16-18 x 1 
539 10134115..	 ..... 2..... HCS 3/8-16 x 3
539 99071716..	 ... 17..... NUT 5/16-18 HEX NYLOC
539 99018817..	 ..... 3..... WASHER 5/16 SAE FLAT
539 10293318..	 ..... 2..... RHSNB 5/16-18 x 1½ 
539 10047219..	 ..... 1..... RHSNB 5/16-18 x 1¼
539 13069020..	 ..... 1..... SPRING
539 10845021..	 ..... 3..... SHIELD, DUST
539 99015522..	 ..... 2..... NUT 3/8-24 HEX GR 2
505 33950223..	 ..... 1..... SUPPORT, FRONT, LH
505 339602.... 1..... SUPPORT, FRONT, RH
539 11398724..	 ..... 2..... SPACER
525 85400125..	 ..... 2..... PIN ASSEMBLY
510 02230126..	 ..... 4..... RHSNB ½-13 x 4¾ 
574 19640127..	 ..... 4..... TUBE, AXLE 
539 11373928..	 ..... 2..... ROD END, RH
525 85410129..	 ..... 2..... ROD, HOC
525 85380230..	 ..... 1..... SUPPORT, CASTER
510 20630131..	 ..... 1..... PIVOT, BEARING
539 11552832..	 ..... 1..... WASHER ½" BELLEVILLE
539 10343333..	 ..... 1..... HCS ½-13 x 3¼
539 11482334..	 ..... 1..... CAP, VINYL

522 02380135..	 ..... 3..... PULLEY
539 13065336..	 ..... 3..... NUT ¾-16 FLANGE
539 10034137..	 ..... 3..... BLADE, 18"
539 99062738..	 ... 12..... HCS 5/16-18 x 1¼ 
539 10545739..	 ..... 1..... BAFFLE, MAIN
539 10545340..	 ..... 1..... BAFFLE, CENTER
539 99079941..	 ..... 5..... RHSNB 5/16-18 x 5/8
539 11289942..	 ..... 5..... NUT 5/16-18 HEX FLG NYLOC
539 13138543..	 ..... 3..... HOUSING ASM, 72
539 10476344..	 ..... 6..... RETAINER, U TYPE
525 81820245..	 ..... 1..... COVER, RH
525 81790246..	 ..... 1..... COVER, LH
525 83300247..	 ..... 2..... HOOK
539 13268748..	 ..... 2..... SPRING, COMPRESSION
539 99065549..	 ..... 4..... HCS 3/8-16 x 1½ 
539 10933350..	 ..... 2..... WASHER ¾ FLAT SAE
539 10224351..	 ..... 1..... WASHER, SUPPORT
525 30580152..	 ..... 4..... HAIR PIN COTTER
539 10147453..	 ..... 5..... ZERK
539 10956254..	 ..... 2..... WASHER 3/8 x ¾
539 10441155..	 ..... 6..... KNOB
539 13024256..	 ..... 1..... BUSHING, IDLER
539 10133157..	 ..... 1..... NUT ½ HEX NYLOC
539 10875458..	 ..... 6..... SHAFT SEAL
539 10844959..	 ..... 3..... DUST CAP, BOTTOM
539 97732660..	 ..... 3..... POPPET, GREASE
539 99061361..	 ..... 1..... NUT 3/8-16 HEX WHIZLK
539 13039162..	 ..... 1..... ARM, IDLER w/ BEARINGS
510 25450163..	 ..... 3..... SHIELD, DUST
522 02340164..	 ..... 3..... WASHER 3/8 THICK
539 13023565..	 ..... 1..... RHSNB 3/8-16 x 2¾
539 10704266..	 ..... 1..... HCS 3/8-16 x 1½ GR 8



18

61" MOWER DECK

40

1

8

7

27

6

17

5
Torque to
75 ft/lbs

21

30

46
10

29

66

16

65

23

43

44

19

20

34

39

35

33

35

24

45

42

3

18

47

22

53

2

37

4

13

49

36

12

37

51

19

48

41
43

32

38

52

14

59

58

44

28

60

61 9

64

65

11

56

57
63

55

31

50 65

54 62

26

65

16

15



19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

61" MOWER DECK

574 6154011..	 ..... 1..... CUTTER DECK w/DECALS
539 1313852..	 ..... 3..... HOUSING ASM
522 0239013..	 ..... 3..... PULLEY
539 1017334..	 ..... 3..... BLADE, 21"
539 1190075..	 ..... 3..... BLADE BOLT
539 1325836..	 ..... 1..... HINGE, CHUTE
539 1309037..	 ..... 1..... CHUTE, RUBBER
539 1309228..	 ..... 1..... REINFORCEMENT, BRCKT
510 2545019..	 ..... 3..... SHIELD, DUST
522 02340110..	 ..... 3..... WASHER 3/8 THICK
539 10329511..	 ..... 2..... BUSHING, IDLER
539 10650412..	 ..... 4..... WASHER, HEAVY
539 10325713..	 ..... 3..... PULLEY, IDLER
539 99061314..	 ..... 1..... NUT 3/8-16 HEX WHIZLK
510 02230115..	 ..... 4..... RHSNB ½-13 x 4¾ 
539 10747616..	 ... 14..... BOLT 3/8-16 x 1 THD FRM 
539 99020917..	 ..... 2..... HCS 5/16-18 x 1 
539 10134118..	 ..... 2..... HCS 3/8-16 x 3
539 99071719..	 ... 17..... NUT 5/16-18 HEX NYLOC
539 99018820..	 ..... 3..... WASHER 5/16 SAE FLAT
539 10293321..	 ..... 2..... RHSNB 5/16-18 x 1½ 
539 10047222..	 ..... 1..... RHSNB 5/16-18 x 1¼
539 13069023..	 ..... 1..... SPRING
539 10845024..	 ..... 3..... DUST CAP, TOP
539 11189725..	 ..... 1..... WASHER 3/8 SPECIAL
522 81140126..	 ..... 1..... BELT, DECK
505 33960227..	 ..... 1..... SUPPORT, FRONT, RH 
505 339502.... 1..... SUPPORT, FRONT, LH
539 10704228..	 ..... 1..... HCS 3/8-16 x 1½ GR 8
525 85400129..	 ..... 2..... PIN ASSEMBLY
574 16960130..	 ..... 4..... ROLLER, GAUGE
574 19640131..	 ..... 4..... TUBE, AXLE 
539 11373932..	 ..... 2..... ROD END, RH
525 85410133..	 ..... 2..... ROD, HOC

525 85390234..	 ..... 1..... SUPPORT, CASTER
539 10147435..	 ..... 5..... ZERK
539 97732636..	 ..... 3..... POPPET, GREASE
539 10875437..	 ..... 6..... SHAFT SEAL
539 10844938..	 ..... 3..... DUST CAP, BOTTOM
539 13065339..	 ..... 3..... NUT ¾-16 FLANGE
539 99062740..	 ... 12..... HCS 5/16-18 x 1¼ 
539 10546141..	 ..... 1..... BAFFLE, CENTER
523 02490242..	 ..... 1..... BAFFLE, MAIN
539 99079943..	 ..... 5..... RHSNB 5/16-18 x 5/8
539 11289944..	 ..... 5..... NUT 5/16-18 HEX FLG NYLOC
525 81860245..	 ..... 1..... COVER, RH
525 81850246..	 ..... 1..... COVER, LH
525 83300247..	 ..... 2..... HOOK
539 99065548..	 ..... 4..... HCS 3/8-16 x 1½ 
539 13268749..	 ..... 2..... SPRING, COMPRESSION
539 10476350..	 ..... 6..... RETAINER, U TYPE
539 10933351..	 ..... 2..... WASHER ¾ FLAT SAE
539 11398752..	 ..... 2..... SPACER
525 30580153..	 ..... 4..... HAIR PIN COTTER
539 10933254..	 ..... 1..... NUT 3/8-16 HEX JAM
539 13023555..	 ..... 1..... RHSNB 3/8-16 x 2¾
539 10441156..	 ..... 6..... KNOB
539 10224357..	 ..... 1..... WASHER, SUPPORT
510 20630158..	 ..... 1..... PIVOT, BEARING
539 11482359..	 ..... 1..... CAP, VINYL
539 11552860..	 ..... 1..... WASHER ½" BELLEVILLE
539 10343361..	 ..... 1..... HCS ½-13 x 3¼
539 13039162..	 ..... 1..... ARM, IDLER w/ BEARINGS
539 10133163..	 ..... 1..... NUT ½ HEX NYLOC
539 13024264..	 ..... 1..... BUSHING, IDLER
521 99650165..	 ... 23..... NUT 3/8-16 HEX FLG
539 99015566..	 ..... 2..... NUT 3/8-24 HEX GR 2



20

DECALS

1

6

5

9

2

3

10

4

7

8



21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

539 9130101..	 ..... 1..... DECAL, WARNING
539 1057462..	 ..... 1..... DECAL, SEVERING
539 1018813..	 ..... 1..... DECAL, PROP 65
539 1057444..	 ..... 1..... DECAL, BELT DRIVES
539 1132245..	 ..... 1..... DECAL, WARNING
520 2826016..	 ..... 1..... DECAL, INSTRUMENT PNL

532 4220127..	 ..... 2..... DECAL, HUSQVARNA
532 4220118..	 ..... 1..... DECAL, CROWN
574 0400019..	 ..... 1..... DECAL, HEIGHT OF CUT
520 28240110..	 ..... 1..... DECAL, WHF5223 
520 282501.... 1..... DECAL, WHF6223







P/N 115 149427 R2	 09/10/09


	FRAME
	ENGINE
	HANDLE AND CONTROLS
	PARKING BRAKE
	HYDRO PUMP-MOTOR
	WHEELS AND TIRES
	52" MOWER DECK
	61" MOWER DECK
	DECALS

